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Experimental measurements of the mechanical properties of composite pipes for determined ranges of winding parameters have been carried out implementing 23 full factorial experimental design. Regression equations were
established for hoop tensile and transverse compression strengths as a function of the winding velocity, fiber tension and winding angle of the fibers. The experimental procedure described in the present work is sufficient to show
the influence of the winding parameters on the tensile and compression properties of composite pipes produced by filament winding technique. The tensile and compression test results indicated that the change of the winding
angle causes a huge variation in the final mechanical results, whereas the influence of the other two parameters: winding velocity and fiber tension is much lower and the interaction of the factors, has a negligible effect on the
response. Very good agreement has been found between experimental and calculated values. It was observed that if the study domain is precisely established (narrow enough), the full factorial experimental design can be
employed to give good approximation of the response, i.e. stress of peak values. From the results of thermal characterization of the composite pipes, it was concluded that all filament wound pipes have a good thermal stability
and their weight loss was observed at temperature interval from 600 °C to 1000 °C. Based on the measurements for the glass transition and rate of cure, it was concluded that crosslinking reaction between the resin and fibers in
the filament wound pipes is already reached in all composites.




